
CATALOG OF
REPLACEMENT 
PARTS

 A produc t  o f  HOBART 7 0 1  S .  R I D G E  AV E N U E  T R O Y,  O H I O  4 5 3 7 4 - 0 0 0 1
FORM 43072 Rev. A (December 2006)

MODEL HCM450
CUTTER/MIXER

(INCLUDES MOTOR PARTS)

 HCM450 ML-134207
 HCM450C ML-134209
 HCM450 ML-136137
 HCM450C ML-136138

PRIOR MLS COVERED IN THIS MANUAL

 HCM450 ML-134170
 HCM450C ML-134172



- 2 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006) © HOBART

TABLE OF CONTENTS

3 MISCELLANEOUS
4 MOTOR AND FRAME
7 KNIFE
9 BOWL LID
10 CONTROL BOX (ML-134170 & ML-134172)
12 CONTROL BOX (ML-134207, ML-134209, ML-136137, & ML-136138)
15 BRAKE AND BOWL
17 HANDLE LOCK
19 MOTOR



- 3 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

PL-56686

18

15-16-17

4-5
6-7-8 3

2
1

20

19

9-10-11

12-13-14

 MISCELLANEOUS

ILLUS. PART NO. NAME OF PART AMT.
PL-56686

 1 WL-007-07 Lockwasher #8 External Shakeproof ......................................................................................... 1
 2 SC-009-56 Mach. Screw 8-32 x 3/8 Slotted Rd. Hd. ..................................................................................... 1
 3 FE-007-12 Lock Nut 3/4 Cnd ......................................................................................................................... 1
 4 FE-014-14 Strain Relief (60 Hz.) ................................................................................................................. 1
 5 FE-015-38 Strain Relief (50 Hz.) ................................................................................................................. 1
 6 00-124586 Plug & Cover (200 V.) ................................................................................................................ 1
 7 00-117611-00009 Plug – 3 Phase (460 V.) ............................................................................................................. 1
 8 00-117611-00008 Plug – 3 Phase (230 V.) ............................................................................................................. 1
 9 00-117612-00008 Cord & Plug Assy. (230 V.) (Incls. Item 8) .................................................................................. 1
 10 00-117612-00009 Cord & Plug Assy. (460 V.) (Incls. Item 7) .................................................................................. 1
 11 00-122292-00001 Cord & Plug Assy. (200 V.) (Incls. Item 6) .................................................................................. 1
 12 00-117631-00001 Receptacle (230 V.) ................................................................................................................... 1
 13 00-117631-00002 Receptacle (460 V.) ................................................................................................................... 1
 14 00-123816-00001 Receptacle & Cover Assy. (200 V.) ............................................................................................ 1
 15 00-117625-00001 Connector (230 V.) ..................................................................................................................... 1
 16 00-117625-00002 Connector (460 V.) ..................................................................................................................... 1
 17 00-123805-00001 Connector & Cover Assy. (200 V.) ............................................................................................. 1
 18 00-123658-00002 Caster Assy. (Right) ................................................................................................................... 1
 19 00-123658-00001 Caster Assy. (Left)...................................................................................................................... 1
 20 00-123813 Pad – Caster .............................................................................................................................. 2
  00-123659 Caster Set (Incls. Items 18, 19, & 20) ........................................................................................ 1



- 4 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 MOTOR AND FRAME

ILLUS. PART NO. NAME OF PART AMT.
PL-56687

 1 00-108394-00041 Sleeve Bearing (1.25 In. O.D.) ................................................................................................... 1
 2 00-108394-00041 Sleeve Bearing (1.25 In. O.D.) ................................................................................................... 1
 3 PB-004-04 Plug – Button (11/4) ..................................................................................................................... 1
 4 00-123109 Screw – Serrated Head 6-32 x 3/8 (ML-134207 & ML-134209) .................................................. 4
 5 00-122167 Cap – Tube ................................................................................................................................ 2
 6 NS-031-20 Stop Nut 1/4-20 Elastic ................................................................................................................ 1
 7 WS-003-49 Washer ....................................................................................................................................... 1
 8 00-122185 Pivot Pad & Bearing Assy. ......................................................................................................... 1
 9 00-122178 Counter Balance Assy. (Incls. Items 6, 7, 8, 10, 13, 14, 15, & 16) ............................................. 1
 10 00-122183 Rod – Spring Guide ................................................................................................................... 1
 11 SC-092-62 Cap Screw 3/8-16 x 11/2 Soc. Fil. Hd. .......................................................................................... 2
 12 WL-004-06 Lockwasher 3/8 Medium.............................................................................................................. 2

PL-56687

70

71-72

66

67-68

56

52 53

47
48

49 50

55

54

51

57

39

33

34-35

24-2523
22
21
17

20

19

18

16

13 

14-15 

9-10 

11

12

8

7

6

5
4

1

2
3

30-31-32

26 THRU 29

36-37-38

41 40

46
45 44 4342

58 59 60 6261

65

63-64

69

 



- 5 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

MOTOR AND FRAME (Cont.)

ILLUS. PART NO. NAME OF PART AMT.
PL-56687

 13 00-122184-00001 Spring – Compression ............................................................................................................... 1
 14 NS-031-20 Stop Nut 1/4-20 Elastic ................................................................................................................ 1
 15 WS-003-49 Washer ....................................................................................................................................... 1
 16 00-122179 Yoke & Spring Guide Assy. ........................................................................................................ 1
 17 WS-024-01 Washer ....................................................................................................................................... 1
 18 RR-004-25 Retaining Ring ........................................................................................................................... 2
 19 00-122189 Shaft – Yoke ...............................................................................................................................1
 20 00-122187 Crank & Bearing Assy. ............................................................................................................... 1
 21 WL-004-06 Lockwasher 3/8 Medium.............................................................................................................. 1
 22 SC-110-08 Cap Screw 3/8-16 x 13/4 Hex Soc. Hd. ........................................................................................ 1
 23 00-122177 Shaft – Left Pivot ....................................................................................................................... 1
 24 00-124740-00001 Spacer – Frame ......................................................................................................................... 1
 25 00-124740-00002 Spacer – Frame ........................................................................................................................AR
 26 00-122496-00003 Motor Assy. (200/400/60/3) (5 Hp.) (ML-134170 & ML-134172) ................................................ 1
 27 00-122496-00004 Motor Assy. (230/460/60/3) (5 Hp.) (ML-134170 & ML-134172) ................................................ 1
 28 00-122496-00006 Motor Assy. (200/400/60/3) (5 Hp.) (ML-134207, ML-134209, ML-136137, & ML-136138) ...... 1
 29 00-122496-00007 Motor Assy. (230/460/60/3) (5 Hp.) (ML-134207 & ML-134209) ................................................ 1
 30 00-122370 Bearing Bracket ......................................................................................................................... 1
 31 00-117858-00002 Loop Decal ................................................................................................................................. 2
 32 00-121676-00001 Rivet ........................................................................................................................................... 4
 33 00-122199 Tube & Plate Assy. ..................................................................................................................... 1
 34 00-124740-00001 Spacer – Frame ......................................................................................................................... 1
 35 00-124740-00002 Spacer – Frame ........................................................................................................................AR
 36 00-122175-00001 Motor Cover Assy. ...................................................................................................................... 1
 37 SC-021-91 Mach. Screw 8-32 x 5/16 Slotted Rd. Hd. (SST) .......................................................................... 3
 38 SC-121-71 Mach. Screw 8-32 x 3/8 Tx. Button Hd. (SST) (HCM450C) ........................................................ 3
 39 NS-013-14 Nut 5/16 Hex Fin. ......................................................................................................................... 1
 40 00-122299 Front Link & Bushing Assy. ........................................................................................................ 1
 41 NS-032-18 Stop Nut 3/8-16 Flexloc ............................................................................................................... 1
 42 00-123560 Clamp Assy. (Right) ................................................................................................................... 1
 43 00-122297 Clamp Assy. (Left) ...................................................................................................................... 1
 44 SC-036-66 Cap Screw 3/8-16 x 3 Hex Hd. .................................................................................................... 1
 45 00-122298 Back Link & Bushing Assy.......................................................................................................... 1
 46 00-122269 Screw – Socket Shoulder .......................................................................................................... 1
 47 PB-004-02 Plug Button (15/16) ....................................................................................................................... 1
 48 RR-004-05 Retaining Ring ........................................................................................................................... 1
 49 WS-029-19 Washer ....................................................................................................................................... 1
 50 00-108394-00037 Sleeve Bearing (0.628 In. O.D.) ................................................................................................. 1
 51 00-108394-00041 Sleeve Bearing (1.25 In. O.D.) ................................................................................................... 1
 52 00-122161 Bumper – Stop (HCM450) ......................................................................................................... 1
 53 RP-006-01 Roll Pin 3/8 Dia. x 3/4 Lg. .............................................................................................................. 1
 54 00-108394-00043 Sleeve Bearing (1.502 In. O.D.) ................................................................................................. 1
 55 00-123610 Label – Hold/Tilt ......................................................................................................................... 1
 56 00-121676-00001 Screw ......................................................................................................................................... 2
 57 00-108394-00045 Sleeve Bearing (0.878 In. O.D.) ................................................................................................. 1
 58 00-122176 Shaft – Right Pivot ..................................................................................................................... 1
 59 PB-004-05 Plug Button (11/2) ........................................................................................................................ 1
 60 00-122195 Shaft – Lock ............................................................................................................................... 1
 61 00-122196 Collar – Shaft ............................................................................................................................. 1
 62 00-123812 Magnet – Ring ........................................................................................................................... 1
 63 00-122197 Handle – Lock ............................................................................................................................ 1
 64 00-477100 Tilt Handle Weldment (HCM450C) ............................................................................................ 1
 65 00-123173 Knob .......................................................................................................................................... 1
 66 00-122164 Foot (#1) .................................................................................................................................... 2
 67 00-875764-00001 Frame Assy. (Incls. Items 1, 2, 50, 51, 53, 54, 55, & 57) ........................................................... 1
 68 00-875764-00002 Frame Assy. 50 Hz. (Incls. Items 1, 2, 50, 51, 53, 54, 56, & 57) ................................................ 1
 69 00-123772 Plug – Vent ................................................................................................................................ 1
 70 00-122165 Foot (#2) .................................................................................................................................... 2
 71 WS-021-09 Washer ....................................................................................................................................... 4
 72 SC-117-97 Cap Screw 1/2-13 x 1 Hex Hd. .................................................................................................... 4
  00-124361 Feet Set (Incls. Items 70, 72, & 73) ........................................................................................... 1
  00-122198 Tilt Lock Handle Assy. (Incls. Items 61 thru 64 & 66) ................................................................. 1



- 6 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

KNIFE

PL-56688

9

10-11

KNEAD/MIX

CUT/MIX

1

2

3

5

7

 8

4

6 



- 7 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 KNIFE

ILLUS. PART NO. NAME OF PART AMT.
PL-56688

 1 00-291957 Sleeve – Blade Locking ............................................................................................................. 1
 2 KW-004-01 Key #1008 Woodruff .................................................................................................................. 2
 3 00-122290 Block – Single Angle .................................................................................................................. 1
 4 00-274662 Knife ........................................................................................................................................... 1
 5 00-122291 Block – Double Angle ................................................................................................................. 1
 6 00-274662 Knife ........................................................................................................................................... 1
 7 00-122290 Block – Single Angle .................................................................................................................. 1
 8 00-124265 Hub – Square Drive ................................................................................................................... 1
 9 00-291957 Sleeve – Blade Locking ............................................................................................................. 1
 10 00-124647-00001 Blade/Hub – Knead/Mix (ML-134207 & ML-134209) ................................................................. 1
 11 00-124647-00002 Blade/Hub – Knead/Mix ............................................................................................................. 1
  00-292035-00001 Cut/Mix Shaft Assy. (HCM450) (Incls. Items 1 thru 8)................................................................ 1
  00-292028 Knead/Mix Blade & Sleeve Assy. (HCM450C) (Incls. Items 9 & 11) .......................................... 1
  00-292029 Knead/Mix Blade & Sleeve Assy. (HCM450) (Incls Items 9 & 10) ............................................. 1
  00-315251 Knife Assy. (4 Blade) .................................................................................................................. 1



- 8 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

BOWL LID

PL-56752

1

6-7-8

9

10

20

21

25

28

29

30

26-27

22

24

23

17

16

15

14

18

13

12

2

3

4

5

11

19



- 9 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 BOWL LID

ILLUS. PART NO. NAME OF PART AMT.
PL-56752

 1 00-123174 Knob .......................................................................................................................................... 1
 2 00-124356 Stud – Handle ............................................................................................................................ 1
 3 00-124469 Insert – Handle .......................................................................................................................... 1
 4 00-123574 Baffl e Handle Assy. (Incls. Items 1, 2, 3, & 21 thru 24) .............................................................. 1
 5 00-110544-00007 Bushing (0.718 In. O.D.) ............................................................................................................ 1
 6 00-290702-00001 Lid Handle Assy. (Incls. Items 5, 9, 25, 26 & 28) (ML-134207 & ML-136137) ........................... 1
 7 00-290702-00003 Lid Handle Assy. (Incls. Items 5, 9, 25, 26 & 28 ) (50 Hz.)......................................................... 1
 8 00-438003-00003 Lid Handle Assy. (Incls. Items 5, 9, 25, 27 & 28 ) (ML-134209) ................................................. 1
 9 00-110544-00008 Bushing (1.656 In. O.D.) ............................................................................................................ 1
 10 00-122264 Bumper – Lid ............................................................................................................................. 1
 11 00-108394-00044 Sleeve Bearing (0.878 In. O.D.) ................................................................................................. 1
 12 00-122310 Sleeve ........................................................................................................................................ 1
 13 00-108394-00044 Sleeve Bearing (0.878 In. O.D.) ................................................................................................. 1
 14 00-122265 Shaft – Spring Pivot ................................................................................................................... 1
 15 00-122267 Spring – Torsion ......................................................................................................................... 1
 16 00-123666 Spring – Cap Assy...................................................................................................................... 1
 17 00-290921 Bushing – Lid Spring .................................................................................................................. 1
 18 00-122209-00001 Scraper ...................................................................................................................................... 1
 19 00-439991 Shim ........................................................................................................................................... 1
 20 00-122587 Bushing – Cap ........................................................................................................................... 1
 21 00-122315 Pin – Baffl e Lock ........................................................................................................................ 1
 22 SC-118-52 Set Screw 1/4-20 x 1/2 Hdls., Cup Pt. Long-Loc ........................................................................... 1
 23 00-122586 Handle – Baffl e Lock .................................................................................................................. 1
 24 00-077401 Knob .......................................................................................................................................... 1
 25 00-290604 Plate – Lock ............................................................................................................................... 1
 26 SC-119-58 Mach. Screw 1/4-20 x 1/2 Pan Hd. ............................................................................................... 2
 27 SC-124-50 Mach. Screw 1/4-20 x 3/4 Tx. Button Hd. (HMC450C) ................................................................. 2
 28 00-123172 Handle ....................................................................................................................................... 1
 29 00-292797 Lid Kit (Incls. Items 17 & 18) ...................................................................................................... 1
 30 00-292808 Baffl e Bar & Blade Assy. ............................................................................................................ 1
  00-438131-00100 Label – Warning (Rotating Knives) ............................................................................................ 1



- 10 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 CONTROL BOX
(ML-134170 & ML-134172)

ILLUS. PART NO. NAME OF PART AMT.
PL-56757

 1 00-122210 Control Box ................................................................................................................................ 1
 2 00-278328 Motor Protection Board Assy...................................................................................................... 1
 3 SD-013-07 Self-Tapping Screw 6-20 x 5/16 Phil. Pan Hd., Type BT .............................................................. 4
 4 00-121014 Board – Terminal ........................................................................................................................ 1
 5 SD-033-05 Self-Tapping Screw 10-16 x 1/2 Slotted Rd. Hd., Type BT .......................................................... 2
 6 SD-013-07 Self-Tapping Screw 6-20 x 5/16 Phil. Pan Hd., Type BT .............................................................. 2
 7 WS-028-01 Washer ....................................................................................................................................... 2
 8 00-122218 Reed Mounting Board Assy. (Incls. Item 9) ................................................................................ 1
 9 00-111964 Switch – Reed ............................................................................................................................ 1
 10 00-123648-00006 Lead Wire Assy. (Ground) .......................................................................................................... 1
 11 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. ................................................................................... 1
 12 WL-007-12 Lockwasher #10 External Shakeproof ....................................................................................... 1
 13 00-117034-00007 Power Input Board Assy. (Incls. Items 16 & 17) ......................................................................... 1
 14 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. ................................................................................... 3
 15 WL-007-12 Lockwasher #10 External Shakeproof ....................................................................................... 1
 16 FE-022-63 Fuse (3 Amp., 125 V.) ................................................................................................................ 1
 17 00-294178 Clip – Fuse ................................................................................................................................. 2

11-12

10

17

2

76

3

4

5

6-7

20

21

22

23-24

25-26

18-19

13 THRU 16

70

71

72

73

74

75

PL-56757

8-9

1

45

60

48

THRU

59

64

65

THRU

6869

32

31

40

36 

THRU 

39

41 

THRU 

44

35

61-62-63

47

46

34
33

27

28-29-30



- 11 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

CONTROL BOX (Cont.)
(ML-134170 & ML-134172)

ILLUS. PART NO. NAME OF PART AMT.
PL-56757

 18 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd., Hd. .................................................................................. 2
 19 WL-007-12 Lockwasher #10 External Shakeproof ....................................................................................... 1
 20 00-121926-00002 Contactor ................................................................................................................................... 1
 21 00-122192 Bracket – Control. ...................................................................................................................... 1
 22 SD-033-04 Self-Tapping Screw 10-16 x 3/8 Phil. Rd. Hd., Type BT .............................................................. 6
 23 SC-037-85 Cap Screw 5/16-18 x 1 Hex Hd. ................................................................................................... 4
 24 WL-003-47 Lockwasher 5/16 Medium ............................................................................................................ 4
 25 00-118234-00005 Cable (5.625 In. Lg.) .................................................................................................................. 1
 26 00-118233 Ferrule (Double) ......................................................................................................................... 2
 27 00-078752-00003 Clamp ........................................................................................................................................ 1
 28 00-122268 Bracket – Cable ......................................................................................................................... 1
 29 SC-009-69 Mach. Screw 6-32 x 1/2 Slotted Rd. Hd. ..................................................................................... 1
 30 NS-009-07 Mach. Nut 6-32 Hex ................................................................................................................... 1
 31 00-121676-00001 Screw – Drive 2 x 1/4 Truss......................................................................................................... 2
 32 00-117858-00002 Logo – Mach. (5 In.) ................................................................................................................... 1
 33 00-123074-00005 Seal – V-Ring ............................................................................................................................. 1
 34 00-123221 Insert – Cover ............................................................................................................................ 1
 35 00-875480 Label – Start Up W/Pushbuttons (50 Hz.) .................................................................................. 1
 36 00-087711-322-3 Block – Contact .......................................................................................................................... 1
 37 00-478752-00001 Switch Assy. (Start) .................................................................................................................... 1
 38 00-478753-00002 Cap – Round Pushbutton Flush ................................................................................................. 1
 39 00-873427 Cap – Protective ........................................................................................................................ 1
 40 00-875475 Label – Start Up W/Pushbuttons (60 Hz.) .................................................................................. 1
 41 00-087711-322-4 Block – Contact .......................................................................................................................... 1
 42 00-478752-00002 Switch Assy. (Stop) .................................................................................................................... 1
 43 00-478751-00003 Cap – Round Pushbutton Flush ................................................................................................. 1
 44 00-873427-00002 Cap – Protective ........................................................................................................................ 1
 45 SD-033-03 Self-Tapping Screw 6-20 x 1/2 Slotted Rd. Hd., Type BT ............................................................ 1
 46 00-078752-00006 Clamp ........................................................................................................................................ 2
 47 SC-019-34 Mach. Screw 8-32 x 1/2 Slotted Bndg. Hd. (460 V. Only) ............................................................ 2
 48 00-294650-004-9 Timer Assy. (200-240/60/3) ........................................................................................................ 1
 49 00-294650-04-10 Timer Assy. (380-415/50/3) ........................................................................................................ 1
 50 00-294650-04-12 Timer Assy. (460/60/3) ............................................................................................................... 1
 51 00-294650-04-13 Timer Assy. (220/50/3) ............................................................................................................... 1
 52 00-124826 Guard – Timer Knob (HCM450) ................................................................................................. 1
 53 00-438194 Guard – Timer Knob (HCM450C) .............................................................................................. 1
 54 SC-019-34 Mach. Screw 8-32 x 1/2 Slotted Bndg. Hd................................................................................... 2
 55 WL-007-07 Lockwasher #8 External ............................................................................................................ 2
 56 00-292349-00001 Timer Knob Assy. (5 Min. Timer) (60 Hz.) .................................................................................. 1
 57 00-292349-00002 Timer Knob Assy. (5 Min. Timer) (50 Hz.) .................................................................................. 1
 58 00-292350 Plate – Indicator ......................................................................................................................... 1
 59 SC-025-18 Mach. Screw 5-40 x 1/2 Slotted Bndg. Hd. (SST) ....................................................................... 2
 60 00-113703 Tie – Cable ................................................................................................................................. 2
 61 00-438239 Insulated Screw Assy. (HCM450C) ............................................................................................ 3
 62 00-290354 Insulated Screw Assy. (HCM450) .............................................................................................. 5
 63 WS-029-20 Washer ....................................................................................................................................... 4
 64 SC-019-34 Mach. Screw 8-32 x 1/2 Slotted Bndg. Hd. (460 V. Only) ............................................................ 2
 65 00-067500-00038 O-Ring ....................................................................................................................................... 1
 66 00-438238 Insulated Screw Assy. (HCM450C) ............................................................................................ 3
 67 00-290353 Insulated Screw Assy. (HCM450) .............................................................................................. 5
 68 WS-029-20 Washer ....................................................................................................................................... 4
 69 00-292612 Gasket – Control Box Lid ........................................................................................................... 1
 70 SC-129-74 Mach. Screw 10-24 x 1/2 Tx. Button Hd. (SST) (HCM450C) ...................................................... 2
 71 00-438247 Hasp – Weldment (HCM450C) .................................................................................................. 1
 72 NS-038-13 Lock Nut 10-24 (HCM450C) ...................................................................................................... 2
 73 NS-038-13 Lock Nut 10-24 (HCM450C) ...................................................................................................... 2
 74 SC-124-90 Mach. Screw 10-24 x 3/4 Tx. Button Hd. (HCM450C) ................................................................. 2
 75 00-438242 Cover – Weldment (HCM450C) ................................................................................................. 1
 76 FE-024-16 Fuse 1/2 Amp .............................................................................................................................. 2
  00-875473 Lid – Control Box ....................................................................................................................... 1



- 12 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 CONTROL BOX
(ML-134207, ML-134209, ML-136137, & ML-136138)

ILLUS. PART NO. NAME OF PART AMT.
PL-56685

 1 00-122210 Control Box ................................................................................................................................ 1
 2 00-123648-00006 Lead Wire Assy. (Ground) .......................................................................................................... 1
 3 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. ................................................................................... 1
 4 WL-007-12 Lockwasher #10 External Shakeproof ....................................................................................... 1
 5 00-088196-024-4 Relay – Overload (220/50/3) ...................................................................................................... 1
 6 00-088196-024-2 Relay – Overload (380-415/50/3, 460/60/3) .............................................................................. 1
 7 00-088196-024-1 Relay – Overload (200-208/60/3) .............................................................................................. 1
 8 00-087713-107-1 Contactor (200-230 V.) ............................................................................................................... 1
 9 00-087713-107-2 Contactor (400-460 V.) ............................................................................................................... 1
 10 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. ................................................................................... 2
 11 WL-007-12 Lockwasher #10 External Shakeproof ....................................................................................... 1
 12 SC-033-04 Self-Tapping Screw 10-16 x 3/8 Phil. Rd. Hd., Type BT .............................................................. 6
 13 00-122192 Bracket – Control ....................................................................................................................... 1
 14 00-122268 Bracket – Cable ......................................................................................................................... 1
 15 SC-009-69 Mach. Screw 6-32 x 1/2 Slotted Rd. Hd. ..................................................................................... 1
 16 NS-009-07 Mach. Nut 6-32 Hex ................................................................................................................... 1
 17 00-118233 Ferrule (Double) ......................................................................................................................... 2
 18 00-118234-00005 Cable (5.625 In. Lg.) .................................................................................................................. 1
 19 SC-009-61 Mach. Screw 8-32 x 1/2 Slotted Rd. Hd. ..................................................................................... 1
 20 WL-007-07 Lockwasher #8 External Shakeproof ......................................................................................... 1
 21 00-118544-00001 Lug – Solderless (415/50/3) ....................................................................................................... 1
 22 00-122218 Board Assy. (3 RMB) (Incls. Item 31) ......................................................................................... 1
 23 00-111964 Switch – Reed ............................................................................................................................ 1

PL-56685

1

43

42

4140

38

3-4

36-37

29-30-31

34-35

32-33

27

28

26

24-25

22-23

8

THRU

11

14-15-16

19-20 1821

58

74

61

THRU

73

79

84

2

45

44

5-6-7

13

12

17

39

53

49 

THRU 

52

54 

THRU 

57

48

75

THRU

78

80

THRU

83

60

59

47
46



- 13 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

CONTROL BOX (Cont.)
(ML-134207, ML-134209, ML-136137, & ML-136138)

ILLUS. PART NO. NAME OF PART AMT.
PL-56685

 24 SD-013-07 Self-Tapping Screw 6-20 x 5/16 Phil. Pan Hd., Type BT .............................................................. 2
 25 WS-028-01 Washer ....................................................................................................................................... 2
 26 SD-033-05 Self-Tapping Screw 10-16 x 1/2 Slotted Rd. Hd., Type BT .......................................................... 2
 27 00-121014 Board – Terminal ........................................................................................................................ 1
 28 SD-013-07 Self-Tapping Screw 6-20 x 5/16 Phil. Pan Hd., Type BT .............................................................. 4
 29 00-294436-00003 Block – Fuse (380-415/50/3, 460/60/3) ..................................................................................... 1
 30 FE-009-25 Fuse (250 V., 0.5 Amp.) (380-415/50/3, 460/60/3) ..................................................................... 1
 31 SD-013-07 Self-Tapping Screw 6-20 x 5/16 Phil. Pan Hd., Type BT .............................................................. 1
 32 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd., Hd. .................................................................................. 1
 33 WL-007-12 Lockwasher #10 External Shakeproof ....................................................................................... 1
 34 00-101935 Transformer (380-415/50/3, 460/60/3) ....................................................................................... 1
 35 SD-033-04 Self-Tapping Screw 10-16 x 3/8 Phil. Rd. Hd., Type BT .............................................................. 4
 36 00-875518 Plate Assy. – Transformer Mtg. (380-415/50/3, 460/60/3) (Incls. Items 29 thru 35 & 37) .......... 1
 37 00-875513 Plate – Transformer Mounting (380-415/50/3, 460/60/3) ........................................................... 1
 38 NS-038-13 Lock Nut 10-24 (HCM450C) ...................................................................................................... 2
 39 SC-124-90 Mach. Screw 10-24 x 3/4 Tx. Button Hd. (ML-134209) ............................................................... 2
 40 00-438242 Cover – Weldment (ML-134209)................................................................................................ 1
 41 NS-038-13 Lock Nut 10-24 (ML-134209) ..................................................................................................... 2
 42 00-438247 Hasp – Weldment (ML-134209) ................................................................................................. 1
 43 SC-129-74 Mach. Screw 10-24 x 1/2 Tx. Button Hd. (SST) (ML-134209) ..................................................... 2
 44 00-121676-00001 Screw – Drive ............................................................................................................................ 2
 45 00-117858-00002 Logo – Mach. (5 In.) ................................................................................................................... 1
 46 00-123074-00005 Seal – V-Ring ............................................................................................................................. 1
 47 00-123221 Insert – Cover ............................................................................................................................ 1
 48 00-875480 Label – Start Up W/Pushbuttons (50 Hz.) .................................................................................. 1
 49 00-087711-322-3 Block – Contact .......................................................................................................................... 1
 50 00-478752-00003 Switch Assy. (Start) .................................................................................................................... 1
 51 00-478753-00002 Cap – Round Pushbutton Flush ................................................................................................. 1
 52 00-873427 Cap – Protective ........................................................................................................................ 1
 53 00-875475 Label – Start Up W/Pushbuttons (60 Hz.) .................................................................................. 1
 54 00-087711-322-4 Block – Contact .......................................................................................................................... 1
 55 00-478752-00008 Switch Assy. (Stop) .................................................................................................................... 1
 56 00-478751-00003 Cap – Round Pushbutton Flush ................................................................................................. 1
 57 00-873427-00002 Cap – Protective ........................................................................................................................ 1
 58 SD-033-03 Self-Tapping Screw 6-20 x 1/2 Slotted Rd. Hd., Type BT ............................................................ 1
 59 00-078752-00006 Clamp ........................................................................................................................................ 2
 60 SC-019-34 Mach. Screw 8-32 x 1/2 Slotted Bndg. Hd. (460 V. Only) ............................................................ 2
 61 00-294650-004-9 Timer Assy. (200-240/60/3) ........................................................................................................ 1
 62 00-294650-04-10 Timer Assy. (380-415/50/3) ........................................................................................................ 1
 63 00-294650-04-12 Timer Assy. (460/60/3, 200/60/3, & 208/60/3) ............................................................................ 1
 64 00-294650-04-13 Timer Assy. (220/50/3) ............................................................................................................... 1
 65 00-124826 Guard – Timer Knob .................................................................................................................. 1
 66 00-438194 Guard – Timer Knob (HCM450C) .............................................................................................. 1
 67 SC-019-34 Mach. Screw 8-32 x 1/2 Slotted Bndg. Hd................................................................................... 2
 68 WL-007-07 Lockwasher #8 External ............................................................................................................ 2
 69 00-067500-00038 O-Ring ....................................................................................................................................... 2
 70 00-292349-00001 Timer Knob Assy. (5 Min. Timer) (60 Hz.) .................................................................................. 1
 71 00-292349-00002 Timer Knob Assy. (5 Min. Timer) (50 Hz.) .................................................................................. 1
 72 00-292350 Plate – Indicator ......................................................................................................................... 1
 73 SC-025-18 Mach. Screw 5-40 x 1/2 Slotted Bndg. Hd. (SST) ....................................................................... 2
 74 00-113703 Tie – Cable ................................................................................................................................. 2
 75 00-067500-00038 O-Ring ....................................................................................................................................... 5
 76 00-438239 Insulated Screw Assy. (ML-134209) .......................................................................................... 5
 77 00-290354 Insulated Screw Assy. ................................................................................................................ 5
 78 WS-029-20 Washer ....................................................................................................................................... 5
 79 SC-019-34 Mach. Screw 8-32 x 1/2 Slotted Bndg. Hd. (460 V. Only) ............................................................ 2
 80 00-067500-00038 O-Ring ....................................................................................................................................... 3
 81 00-438238 Insulated Screw Assy. (HCM450C) ............................................................................................ 3
 82 00-290353 Insulated Screw Assy. ................................................................................................................ 3
 83 WS-029-20 Washer ....................................................................................................................................... 3
 84 00-292612 Gasket – Control Box Lid ........................................................................................................... 1
  00-290046 Control Box Lid & Logo Assy. (Incls. Items 45, 46, & 47) .......................................................... 1



- 14 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

BRAKE AND BOWL

PL-56689

8

13 12

5

4

2

3

6

7

9-10

1

11

27

26

25

14-15

20-21

18-19

24

17

22

23

16



- 15 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 BRAKE AND BOWL

ILLUS. PART NO. NAME OF PART AMT.
PL-56689

 1 SC-055-01 Set Screw 10-24 x 1/4 Hex Soc. Hdls., Cup Pt. (SST) ................................................................ 1
 2 00-291956 Knob – Retainer (Threaded) ...................................................................................................... 1
 3 00-274680 Shaft – Extension (Threaded) .................................................................................................... 1
 4 00-292811 Strainer Basket Kit ..................................................................................................................... 1
 5 00-122245 Bowl Assy. .................................................................................................................................. 1
 6 00-914591 Retainer – Seal Assy. (Incls. Item 7). ......................................................................................... 1
 7 00-123920 Seal – V-Ring ............................................................................................................................. 2
 8 00-291113 Cover – Brake ............................................................................................................................ 1
 9 SC-129-63 Mach. Screw – SPCL 10-24 x 1/2 Phil. Truss Hd. (SST) ............................................................. 4
 10 SC-129-74 Mach. Screw 10-24 x 1/2 Tx. Button Hd. (SST) (HCM450C) ....................................................... 4
 11 00-123920 Seal – V-Ring ............................................................................................................................. 1
 12 WL-003-47 Lockwasher 5/16 Medium ............................................................................................................ 1
 13 NS-013-14 Nut 5/16-18 Hex ........................................................................................................................... 1
 14 00-435526 Brake Carrier Assy. (ML-134207 & ML-134209) ........................................................................ 1
 15 00-914582 Brake Carrier Assy. (ML-136137 & ML-136138) ........................................................................ 1
 16 SC-121-44 Screw – Shoulder 5/16 x 21/2 Hex Soc. Hd. .................................................................................. 1
 17 00-436472 Brake Shoe & Lining Assy. ......................................................................................................... 2
 18 00-123095 Spring – Compression (60 Hz. Motor Only) ............................................................................... 4
 19 00-124953 Spring – Compression (50 Hz. Motor Only) ............................................................................... 4
 20 WS-018-30 Washer – Shim (25/64 I.D. x 1/16 Thk.) .........................................................................................AR
 21 WS-029-35 Washer – Shim (25/64 I.D. x 1/32 Thk.) .........................................................................................AR
 22 00-122170 Plate – Brace ............................................................................................................................. 2
 23 WS-002-32 Washer (13/64 I.D.) ....................................................................................................................... 4
 24 SC-110-31 Mach. Screw 10-24 x 3/4 Hex Hd. ............................................................................................... 4
 25 SC-089-35 Cap Screw 3/8-16 x 11/4 Soc. Fil. Hd. .......................................................................................... 4
 26 WL-004-06 Lockwasher 3/8 Medium.............................................................................................................. 4
 27 00-122523 Seal – Shaft ............................................................................................................................... 1
  00-914583 Kit – Brake Carrier (Incls. Items 15, 16, & 17) ........................................................................... 1



- 16 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

HANDLE LOCK

PL-56221

6

21

22

3

2

1

4

5

7

8

9

20

19

18

17

16

14-15

13

12

10

11



- 17 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 HANDLE LOCK

ILLUS. PART NO. NAME OF PART AMT.
PL-56221

 1 00-290118 Plug – Hole ................................................................................................................................ 1
 2 NS-036-19 Stop Nut 5/16-18 Elastic ............................................................................................................... 1
 3 00-290595 Lock Handle Assy....................................................................................................................... 1
 4 00-123221 Insert – Cover ............................................................................................................................ 1
 5 00-123074-00005 Seal – V-Ring ............................................................................................................................. 1
 6 SC-097-20 Cap Screw 1/4-20 x 11/8 Hex Hd. ................................................................................................. 1
 7 NS-013-02 Nut 1/4-20 Hex Fin. ..................................................................................................................... 1
 8 NS-013-02 Nut 1/4-20 Hex Fin. ..................................................................................................................... 1
 9 00-290913 Stud ........................................................................................................................................... 4
 10 WL-003-47 Lockwasher 5/16 Medium ............................................................................................................ 4
 11 NS-013-14 Nut 5/16-18 Hex Fin. .................................................................................................................... 4
 12 WL-004-40 Lockwasher #10 Medium ........................................................................................................... 2
 13 SC-008-09 Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. ................................................................................... 2
 14 00-087711-154-1 Switch – Interlock ....................................................................................................................... 1
 15 00-290059 Insulator ..................................................................................................................................... 1
 16 SC-081-05 Mach. Screw 4-40 x 3/4 Slotted Rd. Hd. ..................................................................................... 2
 17 WL-003-03 Lockwasher #4 Medium ............................................................................................................. 2
 18 NS-009-45 Mach. Nut 4-40 Hex ................................................................................................................... 2
 19 00-124968 Bracket – Switch ........................................................................................................................ 1
 *20 00-290606 Lock Shaft Assy.......................................................................................................................... 1
 21 00-123173 Knob .......................................................................................................................................... 1
 22 00-477102 Lock Handle Weldment (Not Shown) (HCM450C)..................................................................... 1
 
   *This Assembly is Spring Loaded. Do Not Disassemble.



- 18 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

MOTOR

PL-56690

2 THRU 5

6

7

10

9

8

15

1

16

14

13 12
11



- 19 -

HCM450 CUTTER/MIXER REPLACEMENT PARTS

F-43072 Rev. A (December 2006)

 MOTOR

ILLUS. PART NO. NAME OF PART AMT.
PL-56690

 1 BB-021-03 Ball Bearing #MRC207SZZ ....................................................................................................... 1
 2 00-065478-137-1 Stator Assy. (200/400/60/3) (5 Hp.) (ML-134170 & ML134172) ................................................ 1
 3 00-065478-137-2 Stator Assy. (230/460/60/3) (5 Hp.) (ML-134170 & ML134172) ................................................ 1
 4 00-065478-137-3 Stator Assy. (200/400/60/3) (5 Hp.) (ML-134207, ML-134209, ML-136137, & ML-136138) ...... 1
 5 00-065478-137-4 Stator Assy. (230/460/50/60/3) (5 Hp.) (ML-134207 & ML-134209,) ......................................... 1
 6 WL-003-47 Lockwasher 5/16 Medium ............................................................................................................ 3
 7 00-122531-00001 Bolt – Special (5 Hp.) ................................................................................................................. 3
 8 BB-021-02 Ball Bearing – Fafnir #P205KDD ............................................................................................... 1
 9 SL-005-01 Loading Spring – N.D. #52 Wavy ............................................................................................... 2
 10 00-012430-00052 Key ............................................................................................................................................. 1
 11 RR-011-03 Retaining Ring ........................................................................................................................... 1
 12 SC-075-11 Set Screw 1/4-20 x 5/8 Soc. Hdls., Kn. Cup Pt. ............................................................................ 1
 13 SC-117-59 Set Screw 1/4-20 x 1/8 Soc. Hdls., Flat Pt. ................................................................................... 1
 14 00-275183 Fan ............................................................................................................................................. 1
 15 00-122392 Bracket – Bearing ...................................................................................................................... 1
 16 00-015747-00298 Rotor Assy. (5 Hp.) ..................................................................................................................... 1



FORM 43072 Rev. A DECEMBER 2006 PRINTED IN U.S.A.

HCM450 CUTTER/MIXER REPLACEMENT PARTS


	Miscellaneous
	Motor and Frame
	Knife
	Bowl Lid
	Control Box (ML-134170 & ML-134172)
	Control Box (ML-134207, ML-134209, ML-134137, & ML-134138)
	Brake and Bowl
	Handle Lock
	Motor


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 99
  /Optimize true
  /OPM 1
  /ParseDSCComments false
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness false
  /PreserveHalftoneInfo true
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /Description <<
    /ENU ([Based on '7.0 RRD_Hires'] Moore Wallace - RRD Job Options for High-Resolution PDFs)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (sRGB IEC61966-2.1)
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements true
      /GenerateStructure false
      /IncludeBookmarks true
      /IncludeHyperlinks true
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
  /SyntheticBoldness 1.000000
>> setdistillerparams
<<
  /HWResolution [2540 2540]
  /PageSize [792.000 1224.000]
>> setpagedevice


